
 

City of Hallandale Beach 

10-Year Water Supply Facilities Work Plan 

 

 

 

Prepared by: 

City of Hallandale Beach  

Public Works and Development Services Department 

 

in association with 

 

 

 

December 13 11, 2019 2020



City of Hallandale Beach  

10-Year Water Supply Facilities Work Plan – 2019 Update 

Page 2 of 45 

Table of Contents 

 

1.0 INTRODUCTION ....................................................................................................................................... 5 

1.1 Statutory History ...................................................................................................................... 6 

1.2 Statutory Requirements ........................................................................................................... 6 
[...]
currently in operation, providing a total design capacity of approximately 36 mgd, and a firm capacity of 32 

mgd with the largest unit out of service. The firm capacity exceeds the County’s permitted capacity for the 

SRW. 

3.6.4 Hallandale Beach Water Treatment Plant  

The Hallandale Beach Water Treatment Plant includes a lime softening facility and a nanofiltration membrane 

softening facility. The original plant was built as a lime softening facility with a finished water capacity of 3 mgd 

in 1951 and was expanded to a 10 mgd facility in 1968. Raw water from the City’s wells is treated at the lime 

softening facility, which has a current treatment finished water capacity of 10 mgd. Raw water from the 

Broward County SRW is treated at the membrane softening facility, which was constructed in 2008. The 

membrane facility has the capacity to treat 6 mgd of raw finished water capacity, with the ability to add up to 

an additional 9 mgd of treatment finished water capacity. Cumulative raw water loss at the membrane 

softening facility is approximately 15 percent. The treated water from both facilities is mixed prior to 

distribution. The finished water is stored in two 1-million gallon and one 2-million-gallon ground level storage 

tanks prior to distribution.  

3.6.5 Saltwater Intrusion Modeling Project 

The City was a cost-share partner in the development of a Saltwater Intrusion Modeling project with Broward 

County and the USGS. The study results provided a better understating of the causes of saltwater intrusion in 

the southern part of Broward County and guidelines for the future development of monitoring strategies and 

saltwater intrusion models for other coastal wellfields in Broward County. The project report was completed 

in 2016. 

The City added four small salinity monitoring wells as required by the South Florida Water Management District 

in the City’s Water Use Permit application.  These new monitoring wells are part of the City’s ongoing saline 

intrusion monitoring (SALT) program implemented to provide an early warning monitoring system for the 

possible movement of the saltwater front. The City routinely monitors these wells and SGS wells.  

3.6.6 Wellfield Revitalization Project 

The City recognizes that saltwater intrusion into its water supply is an ongoing threat. As a precaution to 

safeguard against future potential intrusion of saltwater into the City’s wellfield, the City completed the design 

of one reverse osmosis (RO) skid within the existing membrane treatment facility that may be capable of 

treating saline raw water. The RO skid has been designed with the flexibility to either provide redundancy to 

the existing skids that treat raw water from Broward County or to potentially treat salty water from the City's 

existing wells. The City has budgeted for the construction of this RO skid if/when saltwater intrusion impacts 

the use of the City’s existing treatment technology. Additional pretreatment testing and permitting will be 

required to determine if/how to blend the salty water with Biscayne supply for treatment through RO skid.  



City of Hallandale Beach  

10-Year Water Supply Facilities Work Plan – 2019 Update 

Page 31 of 45 

3.6.7 Distribution System Water Storage Facilities 

The City has one elevated storage tank with a capacity of 500,000 gallons. The storage tank is located on the 

beach, at the intersection of Hallandale Beach and SR A1A.  

3.6.8 Raw Water Aquifer Storage and Recovery (ASR) 

Although there are no current plans to pursue this technology, the City intends to continue its research on 

the feasibility and benefits of ASR. 

3.6.9 Finished Water Distribution System 

The City of Hallandale Beach water distribution system consists of approximately 70 miles of 2 to 20-inch 

diameter water mains that convey the finished water from the treatment plant to the individual customers. In 

general, the larger diameter transmission mains radiate from the treatment plant and decrease in size as they 

extend throughout the service area. The City monitors the reliability of these mains to transmit high quality 

water and has a water main improvement program in place to maintain system reliability and water quality.  

3.6.10 Interlocal Agreements and Bulk Sales 

In addition to the agreement with Broward County for the emergency provision of up to 10.5 mgd of raw water, 

the City of Hallandale also has an emergency/bulk agreement with the City of North Miami Beach for the 

provision of up to 2 mgd of finished water supplied via two emergency interconnects.  

3.6.11 Distribution System Interconnects 

The City of Hallandale Beach maintains two distribution system emergency interconnects with the City of North 

Miami Beach, one is located on Biscayne Boulevard, and the other is located on SR A1A. The isolation valves 

on all interconnects are closed. 

3.6.12 Treatment Loss 

Treatment loss, for the purpose of this report, is defined as the difference between raw water pumped and 

finished water pumped. Treatment losses vary with the type of treatment technology. The treatment loss for 

lime softening technology is roughly three to five percent of the raw water pumped. The treatment loss for the 

membrane softening technology, is roughly 15 percent of the raw water pumped. As a blend of lime softened 

and membrane treated water, the City’s overall treatment loss is consistently around 10 percent as 

demonstrated in Table 7. Historical data presented in Table 7 is not impacted by the C-51 reservoir.  

 

 



City of Hallandale Beach  

10-Year Water Supply Facilities Work Plan – 2019 Update 

Page 32 of 45 

Table 7 - Historical Overall Treatment Loss – Percent of Raw Water Lost After Treatment 

Row Water Use Category 2014 2015 2016 2017 2018 

(1) Raw Water Withdrawal, mgd 6.11 6.44 6.67 6.63 6.55 

(2) 
Finished Water Produced, 

mgd 
5.50 5.79 5.95 5.99 5.96 

(3) = (1) – 

(2) 
Treatment Loss, mgd 0.62 0.65 0.72 0.64 0.59 

(4) = (3) / 

(1) 
Loss as % of Raw Water 10.1% 10.1% 10.8% 9.6% 8.9% 

Source: Hazen and Sawyer Water Demand Forecast Spreadsheet - 2019-07-26.xlsx 

3.5.13 Outstanding Compliance Issues 

There are no outstanding compliance issues related to the City of Hallandale Beach’s water facilities. 

3.6.14 Required Upgrades or Expansions 

Certain upgrades are ongoing at the WTP to ensure the continued reliability of the water supply 

infrastructure. The ongoing upgrades are summarized below: 

High Service Pump Replacement: This project includes the replacement of all high service pumps with four 

new high service pumps equipped with variable speed drives. Construction began in 2019 and is expected to 

be completed in 2020. 

Transfer Pump Replacement: This project includes the replacement of all transfer pumps with three new 

pumps equipped with variable speed drives. Construction of this project is expected to begin in 2020 and 

become operational in 2021/2022. 

Production Well PW-9: This project includes the construction of one new Biscayne Aquifer water supply well 

within the City limits. Construction of this project is expected to be completed in 2020/2021. 

RO Skid No. 1: The design for this project was completed in 2016. The City would begin permitting and 

constructing this project if warranted by increasing salinity of its Biscayne Aquifer water supply or a desire for 

additional redundancy. 

Treatment Plant Reliability Improvements: In 2017 the City completed a report titled “WTP Renewal and 

Replacement”. The report identifies equipment nearing the end of their useful lives and recommends a series 

of prioritized improvements to renew assets in a timely manner to maintain sustainable operations. The City 

continues to review its priorities and budget capital improvements to maintain this infrastructure. 



City of Hallandale Beach  

10-Year Water Supply Facilities Work Plan – 2019 Update 

Page 33 of 45 

3.6.15 City of Hollywood Southern Regional Wastewater Treatment Plant (WWTP)  

The Southern Regional WWTP is located on a 32-acre site in the central section of Hollywood, with a service 

area of 139,802 acres. Currently, the City of Hallandale Beach is one of eight municipalities that sends its 

wastewater to this WWTP. These large user municipalities are listed as follows. 

 Pembroke Pines 

 Broward County 

 Miramar 

 Pembroke Park 

 Hallandale Beach 

 Dania Beach 

 Town of Davie 

 Cooper City 

The City of Hollywood’s WWTP has been in operation since the 1940s and has been upgraded and expanded 

over the years. The current wastewater treatment plant is a Category II, Class A activated sludge plant that has 

the capacity to treat and dispose of 48.75 mgd (with a possible re-rate to 50 mgd) of industrial, commercial 

and domestic sewage in an environmentally acceptable manner. Existing treatment units include mechanically 

cleaned bar screens, grit tanks, influent pumps, oxygenation tanks, clarifiers, chlorination, effluent pumps, an 

ocean outfall, an effluent reuse system, return and waste sludge systems, and post lime sludge stabilization 

facilities. The wastewater effluent is disposed via an ocean outfall and deep injection wells. After 2025, use of 

the ocean outfall is anticipated to be limited to wet weather conditions only. 

The City of Hollywood also has a 4 mgd reclaimed water system for effluent reuse serving primarily golf courses, 

schools, private developments, parks, and other entities that have a relatively large irrigation demand. Such 

reuse water flow offsets an otherwise potable water use. The existing reuse system serves these contract 

customers because they are the most cost effective to serve. 

3.7 Water Supply Provided by Others 

The City of Hallandale Beach supplies finished water exclusively to its residents. The City receives raw water 

supplied by Broward County’s South Regional Wellfield. Additionally, the City maintains an emergency 

interconnect with the City of North Miami Beach for the supply of bulk finished water during emergency 

conditions.  



City of Hallandale Beach  

10-Year Water Supply Facilities Work Plan – 2019 Update 

Page 34 of 45 

3.8 Conservation 

Conservation is a proven strategy for delaying implementation of expensive alternative water supply sources 

and technologies. The City will be able to provide the necessary water to meet future demands simply by 

continuing its current water conservation measures. 

The City of Hallandale Beach has a formal water conservation program that has been submitted as part of the 

City’s Consumptive Water Use Permit Application (WUP) with the SFWMD. A typical water conservation 

program is composed of five elements:  develop/maintain an accurate database of water consumption to 

reduce municipal water waste; a retro-fit program; the modification of relevant City Codes (plumbing, 

irrigation, landscaping); the promotion of Florida Friendly landscaping; and public information and education 

programs. The following subsections summarize the City of Hallandale Beach’s ongoing conservation initiatives. 

3.8.1 Broward Water Partnership and Conservation Pays Program 

The City of Hallandale Beach is a member of the Broward Water Partnership, which is a government service 

comprised of 19 municipalities and water utilities that collaborate on water conservation implementation. This 

partnership has the goal of saving a total of 30 mgd countywide. 

As part of this partnership, the City of Hallandale Beach participates in a water conservation incentive program 

through an interlocal agreement (ILA) with Broward County marketed under the program name “Conservation 

Pays”. The program provides rebates and free water-conserving devices to qualifying water customers and 

includes a focused outreach and education component. Rebate dollars are used for the replacement of older 

toilets with high efficiency toilets and the distribution of other water efficient fixtures and devices such as 

aerators and commercial pre-rinse spray valves. A consistent marketing and media campaign advances water 

conservation efforts. The program goal is to reach a sustained minimum 10 percent reduction in water use 

County-wide over 20 years. In Fiscal Year 2018 (October 1, 2018 – September 30, 2018) the City of Hallandale 

Beach issued rebates for 65 high efficiency toilets that use 1.28 gallons per flush. 

3.8.2 NatureScape Irrigation Services 

Broward County’s NatureScape Irrigation Service (NIS) is a water conservation program offered in partnership 

with 18 local water utilities. The goal of the NIS is to reduce urban water consumption and improve the quality 

of surface waters through efficient irrigation and environmentally-friendly landscape practices. The NIS 

program targets large properties, such as government facilities, parks, schools, and multi-family residential 

complexes, where water conservation efforts can produce the greatest water savings. 

The City has endorsed and proactively promoted Broward County's NatureScape Irrigation Program, 

implementing environmentally-sound landscaping practices to reduce water use for irrigation. City locations in 

the NatureScape program include: 

 City Hall 

 Hallandale Beach Cemetery (South) 



City of Hallandale Beach  

10-Year Water Supply Facilities Work Plan – 2019 Update 

Page 35 of 45 

 Hallandale Beach Cemetery (North) 

 Cultural Center 

 OB Johnson Park 

 Bluesten Park 

 Cultural Community Center 

 Foster Park 

Over the past 8 years, the City has achieved an actual water savings of 49,033,589 gallons through the 

NatureScape Irrigation Audit program. The City is currently registered with Broward County as a NatureScape 

City through the National Wildlife Federation and will soon become a certified Community Wildlife Habitat.  

3.8.3 Conservation Rate Structure 

The City of Hallandale Beach maintains a utility (water / sewer) rate structure supporting economic incentives 

for water conservation (progressively higher rates as water usage increases). 

3.8.4 Rain Sensor Device Ordinance 

The City adopted a Rain Sensor Device Ordinance, whereby the City requires any person applying for an 

irrigation system permit to install, operate and maintain rain sensor devices or to provide for automatic 

switching mechanisms that will stop the irrigation system with the occurrence of adequate rainfall. 

3.8.5 Permanent Irrigation Ordinance 

City Ordinance, Chapter 30 – Utilities, Article III, Division 4 – Conservation (Sec. 30-131 to Sec. 30-135), 

provides for enforcement of the SFWMD’s Phase I guidelines, which restricts the watering of landscaping to 

two days a week. The City’s Ordinance was updated in December 2020 to adopt the rules of the SFWMD in 

accordance with Rule 40E-24.201 F.A.C. including variance and enforcement procedures. 

3.8.6 Leak Detection Program 

The City's Public Works Department maintains a Water Utility Leak Detection Program, whereby all water 

meters are replaced on a 5-year schedule and the large meters are checked and calibrated for accuracy 

annually. 

In addition, Public Works also maintains a Water Distribution System Leakage Program, whereby the monthly 

reports for the water piping distribution system are examined to compare the water pumped versus the water 

billed and identify any excessive unaccounted volumes. Historically, the City’s water distribution system has 

unaccounted water losses averaging less than 4 percent, considerably less than the 10 percent the SFWMD 

allows for coastal communities. 



City of Hallandale Beach  

10-Year Water Supply Facilities Work Plan – 2019 Update 

Page 36 of 45 

3.8.7 Ultra-Low Volume Plumbing Fixture Ordinance 

The City adopted an Ultra-Low-Volume Plumbing Fixture Ordinance — City Ordinance Chapter 8, Article 1, 

Section 8-1, recognizing the Florida Building Code as the enforceable Building Code for the City and codifying 